
 

 
 

REPUBLIC OF GHANA 

 

 

MINISTRY OF SANITATION AND WATER RESOURCES 
 

LEDZOKUKU MUNICIPAL ASSEMBLY 
 

GREATER ACCRA METROPOLITAN AREA (GAMA) SANITATION AND WATER PROJECT  
 

 

CONSULTING SERVICES FOR COMMUNITY 

ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION 

SUPERVISION FOR THE PROVISION OF IMPROVED SANITATION AND 

WATER SUPPLY IN TESHIE OLD TOWN COMMUNITY- PHASE II 

 

CONSTRUCTION OF SIMPLIFIED SEWERAGE NETWORK AND 
SEWAGE TREATMENT PLANT FOR TESHIE OLD TOWN. 

 
 

 

 

 

 

 

 

 

 
 

 

 

 

 Consultant               Client 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

WasteCare Associates 

P. O. Box LG 486 

Legon-Accra 

 

Tel: +233-302-786072 

Fax: +233-302-786072 
[...]
environmental sanitation across GAMA. The GAMA Project supports 22 Metropolitan and 

Municipal Assemblies in the Greater Accra Region, including the Ledzokuku Municipal Assembly 

(LEKMA). 

 

LEKMA engaged Peoples Dialogue/WasteCare Associates Joint Venture (JV) to provide consulting 

services for community engagement/mobilization, design and implementation supervision for the 

provision of improved sanitation and water supply in Teshie Old Town, the target LIUC for 

improving sanitation and water supply services. 

 

The Teshie Old Town community is located in the Ledzokuku Municipal Assembly. The community 

is bounded to north and south by the Accra-Tema Beach Road and the Sea (Gulf of Guinea) 

respectively. It stretches from the Kpeshie Lagoon (West) to First Junction Area (East). The 

community is made up of the Akro East and Akro West electoral Areas. From the baseline survey, 

the projected population of the community in 2015 is 20,145 with an average household size of 5.  

The total number of households by projection is estimated at 4,029. 

 

Teshie Old Town lacks an efficient drainage system despite the existence of some concretized drains 

in the community. Most of the existing drains are silted limiting easy flow sullage and stormwater. 

The community has two major drainage/stormwater outfalls which meet at a point and drains into the 

Sangonaa Lagoon and finally into the sea. Most of existing drains are roadside drains. 

 

The Teshie Old Town project area has been demarcated into eleven (11) main sewerage basins 

(labelled A, B, C, D, E, E1, F, G, H, J and K) as depicted in Figure ES1 below. The 11-main 

sewerage basins have been further demarcated into two hundred and eighty one (281) sewerage sub-

basins.   

The residential area which is situated adjacent to the WWTP site has been treated as a single 

sewerage basin of area 3.89Ha. Further details of the sewer basins and corresponding network flows 

are discussed in Section 5.1 -5.3 of this report.   

Analysis of hydraulic flows are presented in Annex C. 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 7 

 

 

Figure ES1: Eleven (11) Main Sewerage Basins in the Teshie Old Town catchment 

 

The intervention in Teshie Old Town has proceeded in two (2) phases of activities: 

 

 Phase 1: Community Mapping, WASH Facilities Assessment and Hygiene Promotion 

 Phase 2: Pre-Construction, Construction and Post-Construction Services Management 

Upon completion of Phase 1 of the assignment, a simplified sewerage system (including a sewage 

treatment plant) was selected by the key stakeholders as the preferred intervention for improving 

access to sanitation in the Teshie Old Town community. The project also covers consideration of 

sewage flows generated by homes within the enclave adjacent to WWTP site, which if not 

considered as part of the design, may create imbalances/shocks in treatment processes of the 

designed WWTP. 

 

The adoption of the simplified or condominial sewer network leads to a general drastic reduction in 

the total length of large public sewers and hence costs.  In comparison to the conventional sewerage 

system, the condominial system is mostly made of condominial branches and only around (30–40) % 

of public sewers. The condominial branch is the pipeline that collects all the wastewater from 

households in houses within a block and conveys to the public sewer that passes along the boundary 

of the block. Houses are connected to the condominial/block sewers through house connection 

sewers (100 mm) and chambers or in some cases with uPVC elbows and cleanouts.   

 

Afariwa Street 

Earth Drain 

Afariwa Street 

Earth Drain 

Northern Zone 

  Middle Belt 

Southern Zone 

Confluence 

Outfall streams flowing through 

bottom of the northern and middle 

zones of the catchment (indicates 

route of the outfall sewers to the 

confluence where the trunk main 

starts) 

Trunk Main to 

WWTP Site 

Shoreline of Gulf of 

Guinea in Teshie 

Songor Street 

Numo Trebi Street 

Teshie-Nungua 

Highway 

Martin Sowah Loop 

Nii Adjei Boye Sekan Street 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 8 

 

In order to lay condominal/block sewers along alleys and way-leaves makes community engagement 

for consultations and agreement among neighbouring households/households a critical element of 

successful project implementation. 

 

 

 
 

 

A project design period of 20 years is applied in the population projection for the Teshie Old Town 

sewerage systems with 56 litres per capita effluent discharge.  

 

The major works for the Teshie Old Town simplified sewerage scheme is summarised as follows: 

 

 Construction of a new simplified sewerage network covering Teshie Old Town and the 

enclave adjacent to the WWTP with a projected sewage flow of 1,695m
3
/d. 

 Construction of wastewater treatment plant (WWTP) with a treatment capacity of 1,800m
3
/d. 

Table ES1 summarises the sewer-pipe types and network lengths for carrying the projected sewage 

flows, while Table ES2 provides the influent wastewater and expected average treated effluent 

characteristics. 

 
Table ES1: Estimated sewer pipe lengths for Teshie Old Town 

Pipe Diameter (mm) Length (km) 

100 35.0 

150 2.0 

225 1.8 

300 0.5 

350 0.3 

400 0.4 

 

The new wastewater treatment plant to be constructed will include preliminary, primary, secondary 

and tertiary treatment units. Additionally, it will include sludge treatment and biogas utilization 

facilities.   

Figure ES2: Simplified sewer configurations for block of houses at Bimpe Hill, Asafo, Kumasi, Ghana 

condominial sewers 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 9 

Figure ES1 presents a schematic diagram of the unit operations and processes of the proposed 

WWTP. 

 

 
 

 

 
Table ES2: Summary design flows, influent and effluent wastewater characteristics 

Capacity Design Flow, Qd 1800m3/day 

Design Hourly Flow, Qh 90m3/h 

Wastewater Quality 

Parameter 
CODCr BOD5 

Ammonia 

nitrogen 

Suspended 

Solids (SS) 

Total 

phosphorus 
pH 

Influent Wastewater 1000mg/L 500 mg/L 30mg/L 400mg/L 10mg/L —— 

Effluent Wastewater 100mg/L 25 mg/L 10mg/L 25mg/L 2mg/L 6.5~9.0 

 

From the results of field sub-soil investigations carried out , the proposed location for the WWTP 

indicate that the site is underlain by saturated high plasticity dark silty clays and fine sand with low 

load bearing capacity up to a depth of 5m. This soil therefore requires improvement with approved 

well compacted non-plastic gravel fill material of up to minimum depth of 2.0m. 

 

The summarised description of the unit operations and process units of the WWTP is presented in 

Table ES3.  The corresponding Civil engineering works for the units, bulk earthworks and ancillary 

works are presented in Table ES4. Figure ES 3 shows a plan view of the proposed plant. Details of 

accompanying installations for electro-mechanical and instrumentation as well as electrical works 

are described under Section 6.4 – 6.6 of the main report. 

 

 

 

 

 
 

Figure ES2: Schematic diagram of unit operations and processes for Teshie Old Town WWTP 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 10 

Table ES3: Treatment stages and associated unit processes 

Treatment Stage Unit Process/Facility Description of Unit Process 

Preliminary Treatment Screening Wastewater influent flows through coarse and fine 

screens under gravity to remove debris.  

Attenuation tank Flow equalization provides a more constant hydraulic 

or organic loading of downstream treatment processes. 

The diurnal variation of wastewater inflows can have 

adverse effects on the efficiency, reliability, and 

control of unit process operations.  

Primary Treatment Primary sedimentation tank This involves the separation and removal of suspended 

solids and floatables (scum) from wastewater by 

physico-chemical methods. This process also leads to 

reductions in TSS, COD and BOD loading of the 

influent.  

Secondary Treatment Upflow bed filter The organic fraction of the wastewater (i.e. COD and 

BOD) is converted to biogas under anaerobic 

conditions in the reactor. Biogas will be harvested for 

generation of electricity. 

Aerobic/anoxic tank Aerobic-anoxic treatment, which mimics activated 

sludge process, is applied to reduce the nutrient content 

of the wastewater effluent from the UBF as well as any 

leftover BOD and COD. 

Secondary sedimentation 

tank 

This involves the removal of microorganisms 

(biological floc) and other solids after biological 

treatment. The sludge is recycled to the primary 

sedimentation tank. 

Tertiary Treatment Disinfection tank This is an effluent polishing process that is intended to 

destroy pathogens. 

Sludge Treatment Sludge dewatering/drying  Sludge dewatering is basically the separation of liquid 

and solids.  Dewatering can be done naturally by 

drying beds and solar energy or by mechanical and 

thermal units. 

Biogas Utilization Biogas recovery and cleaning  A biogas storage bag is used for safe and secure 

storage of biogas. The biogas produced by the 

anaerobic digestion process will partially be used for 

thermal drying of the solid fraction. 

 

 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 11 

 
 

 

 
Table ES4: Summarized Description of Civil works for WWTP 

Item Unit Process/Operation Functional Size  
Type of 

Facility 
Unit  Qty Remarks 

1 Coarse/fine screen canal 60 m3 
Reinforced 

Concrete 
No. 1 

Rectangular 

Underground Tank 

2 Collection basin 
235 m3 

Reinforced 

Concrete 
No. 1 

Rectangular 

Underground Tank 

3 Primary settling tank 
175 m3 

Reinforced 

Concrete 
No. 2 

Rectangular 

Semi-Underground 

4 Regulating tank/elevator pump room 
800 m3 

Reinforced 

Concrete 
No. 1 

Rectangular 

Semi-Underground 

5 
UBF anaerobic tank with R.C 

foundation 990 m3 

Reinforced 

Concrete 
No. 1 

Cylindrical 

Underground 

6 
Biogas transportation equipment with 

R.C base 19 m3 

Reinforced 

Concrete 
No. 1 

Cylindrical 

Underground 

7 A2/0 tank with R.C. foundation 
1865 m3 

Reinforced 

Concrete 
No. 1 

Cylindrical 

Underground 

8 Secondary sedimentation tank 
925 m3 

Reinforced 

Concrete 
No. 1 Underground 

9 Sludge recirculation tank 
55 m3 

Reinforced 

Concrete 
No. 1 

Rectangular 

Over-ground 

10 Disinfection tank 
95 m3 

Reinforced 

Concrete 
No. 1 

Rectangular 

Semi-underground 

11 Outlet/PAP metering channel 
8 m3 

Reinforced 

Concrete 
No. 1 

Rectangular 

Over-ground 

12 Sludge dewatering room 
390 m3 

Frame No. 1 
Rectangular 

Over-ground 

Figure ES3: Schematic diagram of unit operations and processes for Teshie Old Town WWTP 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 12 

Item Unit Process/Operation Functional Size  
Type of 

Facility 
Unit  Qty Remarks 

14 Methane treatment room 
120 m3 

Frame No. 1 
Rectangular 

Over-ground 

15 Chemical dosing room 
120 m3 

Frame No. 1 
Rectangular 

Over-ground 

16 Blower room 
260 m3 

Frame No. 1 
Rectangular 

Over-ground 

17 High pressure distribution room 
135 m3 

Frame No. 1 
Rectangular 

Over-ground 

18 Low voltage switch room 
130 m3 

Frame No. 1 
Rectangular 

Over-ground 

19 Control room, warehouse 
185 m3 

Frame No. 1 
Rectangular 

Over-ground 

20 Lounge, rout room 
185 m 

Frame No. 1 
Rectangular 

Over-ground 

21 Bio-digester 

10 m3 

Precast 

Concrete 
No. 1 

Rectangular, 

partially 

Underground 

22 WWTP site road works & side kerbs 600 m Bituminous SET 1 Over-ground 

23 WWTP site, paving of open areas 2340 m2 
Precast 

Blocks 
SET 1 Over-ground 

24 WWTP site, U-drainage works 600 m 
Precast 

Concrete 
SET 1 Underground 

25 
WWTP site, earthworks & site 

grounds stabilization works 
8800 m2 

Earthworks 

& Drainage 
SET 1 Underground 

 

Detailed description of electro-mechanical, instrumentation equipment, electrical and ancillary works 

associated with each of the unit processes of the WWTP are described in Section 6.5 – 6.6 and the 

accompanying drawings of Annex III. 

 

In order to overcome the chronic poor operation and maintenance management practices that beset 

the running of wastewater treatments plants, the design of the proposed sewerage system in Teshie 

Old Town has derived lessons and experiences from Asafo simplified sewerage system regarding the 

reasons and factors of success and/or failure.  It is proposed that a fees (tariff) schedule based on the 

category of premises (taking into account the number of users).  Furthermore, it is proposed that a 

small-scale service provider (local operator) is embedded within Teshie Old Town to promote 

community-private operator-partnership for the maintenance of sewers.  This is very critical not only 

to enhance household connections but also ensure rapid response to routine sewer complaints 

including blockage of grease traps and house connection chambers. 

 

Lessons from the 2-years successful operation of the Mudor UASB plant has also been taken into 

account and therefore costs allowed for the test-running and O&M management of the proposed 

plant over a two-year period.  Detailed O&M routines associated with the specific unit operations 

and processes of the WWTP are provided in Chapter 7. 

 

 

 



 

 
WASTECARE 

 

  

 

 

CONSULTING SERVICES FOR COMMUNITY ENGAGEMENT/MOBILIZATION, DESIGN AND IMPLEMENTATION SUPERVISION FOR 

THE PROVISION OF IMPROVED SANITATION AND WATER SUPPLY IN TESHIE OLD TOWN OF THE LEDZOKUKU MUNICIPAL 

ASSEMBLY 

 

FINAL DESIGN REPORT 13 

Learning from international experience, especially implementation of simplified (condominium) 

sewerage in Brazil, prior to commencement of construction of sewers, engagements with 

representatives of the defined basins (sewer sheds) will be held to engender participation and 

reaching agreements on the location of sewer lines and their involvement in inspection of works.  

Representatives of basin organisations will complete terms of agreement for the construction of the 

sewers, operation and maintenance costs as well as the administration of fees to be charged for 

sewerage services. 

 

The estimated cost of constructing the Teshie Old Town simplified sewers and construction of 

WWTP is Twenty nine million, six hundred and forty thousand, six hundred and sixty nine Ghana 

cedis (GHS 29,640,669)
1
; equivalent to US Dollars Five million, three hundred and eighty nine 

thousand, two hundred and twelve Dollars, sixty eight cents (US$5,389,212.68). 

 

Table ES5 shows the itemised cost components for the implementation of the Teshie Old Town 

simplified sewerage system. 